Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
Provide a description of the principal product(s) or services performed.

Click to enter text.

D. Flow rate information
See the Instructions for definitions of “process” and “non-process wastewater.”
Process Wastewater:
Discharge, in gallons/day: Click to enter text.

Discharge Type: [0 Continuous O Batch O Intermittent
Non-Process Wastewater:

Discharge, in gallons/day: Click to enter text.

Discharge Type: 0 Continuous O Batch X Intermittent

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66



E. Pretreatment standards
Is the SIU or CIU subject to technically based local limits as defined in the instructions?
[0 Yes O No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471?

[0 Yes O No

If subject to categorical pretreatment standards, indicate the applicable category and
subcategory for each categorical process.

Category: Subcategories: Click to enter text.

Click or tap here to enter text. Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

O Yes OO No

If yes, identify the SIU, describe each episode, including dates, duration, description of
problems, and probable pollutants.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66



WORKSHEET 7.0

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
CLASS V INJECTION WELL INVENTORY/AUTHORIZATION FORM

Submit the completed form to: For TCEQ Use Only
TCEQ Reg.No._______________
IUC Permits Team Date Received___________
Radioactive Materials Division Date Authorized__________
MC-233

PO Box 13087
Austin, Texas 78711-3087
512-239-6466

Section 1. General Information (Instructions Page 90)

1. TCEQ Program Area
Program Area (PST, VCP, IHW, etc.): Click to enter text.

Program ID: Click to enter text.

Contact Name: Click to enter text.

Phone Number: Click to enter text.

2. Agent/Consultant Contact Information
Contact Name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.

Phone Number: Click to enter text.

3. Owner/Operator Contact Information
OO0 Owner [O Operator

Owner/Operator Name: Click to enter text.

Contact Name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.

Phone Number: Click to enter text.

4. Facility Contact Information
Facility Name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.

Location description (if no address is available): Click to enter text.

Facility Contact Person: Click to enter text.

Phone Number: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 63 of 66



5. Latitude and Longitude, in degrees-minutes-seconds
Latitude: Click to enter text.

Longitude: Click to enter text.
Method of determination (GPS, TOPO, etc.): Click to enter text.

Attach topographic quadrangle map as attachment A.
6. Well Information
Type of Well Construction, select one:
O Vertical Injection
O Subsurface Fluid Distribution System
O Infiltration Gallery
O Temporary Injection Points

O Other, Specify: Click to enter text.

Number of Injection Wells: Click to enter text.

7. Purpose
Detailed Description regarding purpose of Injection System:

Click to enter text.

Attach a Site Map as Attachment B (Attach the Approved Remediation Plan, if
appropriate.)

8. Water Well Driller/Installer
Water Well Driller/Installer Name: Click to enter text.
City, State, and Zip Code: Click to enter text.
Phone Number: Click to enter text.

License Number: Click to enter text.

Section 2. Proposed Down Hole Design

Attach a diagram signed and sealed by a licensed engineer as Attachment C.

Table 7.0(1) - Down Hole Design Table

Name of Size | Setting Sacks Cement/Grout - Hole | Weight

String Depth Slurry Volume - Top of Size (bs/f0)
Cement PVC/Steel

Casing

Tubing

Screen

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 64 of 66



Section 3. Proposed Trench System, Subsurface Fluid Distribution

System, or Infiltration Gallery

Attach a diagram signed and sealed by a licensed engineer as Attachment D.

System(s) Dimensions: Click to enter text.

System(s) Construction: Click to enter text.

Section 4. Site Hydrogeological and Injection Zone Data

N @k WD

10.

11.

12.
13.
14.
15.

16.

17.
18.

Name of Contaminated Aquifer: Click to enter text.

Receiving Formation Name of Injection Zone: Click to enter text.
Well/Trench Total Depth: Click to enter text.

Surface Elevation: Click to enter text.
Depth to Ground Water: Click to enter text.

Injection Zone Depth: Click to enter text.

Injection Zone vertically isolated geologically? O Yes O No

Impervious Strata between Injection Zone and nearest Underground Source of
Drinking Water:

Name: Click to enter text.

Thickness: Click to enter text.

Provide a list of contaminants and the levels (ppm) in contaminated aquifer
Attach as Attachment E.

Horizontal and Vertical extent of contamination and injection plume

Attach as Attachment F.

Formation (Injection Zone) Water Chemistry (Background levels) TDS, etc.

Attach as Attachment G.

Injection Fluid Chemistry in PPM at point of injection

Attach as Attachment H.

Lowest Known Depth of Ground Water with < 10,000 PPM TDS: Click to enter text.
Maximum injection Rate/Volume/Pressure: Click to enter text.

Water wells within 1/4 mile radius (attach map as Attachment I): Click to enter text.

Injection wells within 1/4 mile radius (attach map as Attachment J): Click to enter
text.

Monitor wells within 1/4 mile radius (attach drillers logs and map as Attachment
K): Click to enter text.

Sampling frequency: Click to enter text.

Known hazardous components in injection fluid: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 65 of 66



Section 5. Site History

4.

Type of Facility: Click to enter text.

Contamination Dates: Click to enter text.

Original Contamination (VOCs, TPH, BTEX, etc.) and Concentrations (attach as
Attachment L): Click to enter text.

Previous Remediation (attach results of any previous remediation as attachment M):
Click to enter text.

NOTE: Authorization Form should be completed in detail and authorization given by the
TCEQ before construction, operation, and/or conversion can begin. Attach additional
pages as necessary.

5A07
5A19
5B22

5D02
5D04

5FO1
S5R21
5523

SWO09
5W10
SWI1
SW12
5W20
SW31
SW32
5X13

5X25
5X26
5X27
5X28

5X29

Class V Injection Well Designations

Heat Pump/AC return (IW used for groundwater to heat and/or cool buildings)
Industrial Cooling Water Return Flow (IW used to cool industrial process equipment)
Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion of salt
water into an aquifer)

Storm Water Drainage (IW designed for the disposal of rain water)

Industrial Stormwater Drainage Wells (IW designed for the disposal of rain water
associated with industrial facilities)

Agricultural Drainage (IW that receive agricultural runoff)

Aquifer Recharge (IW used to inject fluids to recharge an aquifer)

Subsidence Control Wells IW used to control land subsidence caused by ground water
withdrawal)

Untreated Sewage

Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or greater)

Large Capacity Septic systems (Septic systems designed for 5,000 gpd or greater)
WTTP disposal

Industrial Process Waste Disposal Wells

Septic System (Well Disposal method)

Septic System Drainfield Disposal

Mine Backfill (IW used to control subsidence, dispose of mining byproducts, and/or fill
sections of a mine)

Experimental Wells (Pilot Test) (IW used to test new technologies or tracer dye studies)
Aquifer Remediation (IW used to clean up, treat, or prevent contamination of a USDW)
Other Wells

Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a motor vehicle
site - These are currently banned)

Abandoned Drinking Water Wells (waste disposal)

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 66 of 66



Attachment D

Facility Description

The existing 2.5 MGD plant utilizes an extended aeration mode of the activated sludge process for
treatment. Raw wastewater is pumped by the plant lift station to the influent structure where debris
is removed by a manual bar screen prior to entering the four aeration basins for treatment. After
aeration, two clarifiers separate the wastewater into solids and effluent. Effluent is disinfected
through a chlorine contact chamber. After dechlorination, the effluent is discharged to an unnamed
ditch via a 24-inch diameter pipe. Solids from the clarifiers are returned to the aeration basin or
wasted to the aerobic digester. From the digester, the sludge is pumped to the drying beds.
Dewatered sludge from the drying beds is ultimately disposed of at a landfill. Sludge is also dried in a

30-yard roll-off dewatering box. Sludge placed into this box is sent to a sludge processing facility.

The final phase of the 3.0 MGD plant will also utilize extended aeration as part of the activated
sludge process. An additional aeration basin will be added under this phase for a total of five basins.

All other aspects of the treatment system will be the same.

The plant is currently at approximately 60% of its design capacity. There is a potential for
significant growth and development in the areas around and in Robstown. The potential for

growth in service is such that the future phase needs to be retained in the permit.

Treatment Units and Dimensions

Aeration Basins (Nos. 1,2, and 3) | 22.67’ x 90.67’ x 14.42’ (each)
Aeration Basin (No. 4) 28’ x 70’ x 16.25’
Aeration Basin (No. 5) — Proposed | 28’ x 70’ x 16.25’
Clarifier No. 1 80’ dia. x 14’ depth
Clarifier No. 2 58’ dia. x 13’ depth
Aerobic Digester 85’ dia. x 27.16’ depth
Sludge Drying Beds (9) 40 x 97

Sludge Drying Beds (7) 40’ x 85’

Sludge Dewatering Box 23’ x 8.5 x 6’ height
Chlorine Contact Chamber 16’ x50’ 7.5’
Dechlorination Chamber 6’ dia. X 6.5 depth




Texas Pollutant Discharge Elimination System
Domestic Wastewater Renewal Application for
TPDES Permit No. WQ00010261-001

City of Robstown

Robstown Wastewater Treatment Plant
Nueces County, Texas

Regulated Entity No. RN104347729

Customer No. CN600337950

TRINITY CONSULTANTS
555 N Carancahua St

Suite 820

Corpus Christi, Texas 78401

4 ek

Consultants LA



TABLE OF CONTENTS

Submission Checklist

Domestic Administrative Report 1.0
Supplemental Permit Information Form
Domestic Technical Report 1.0

Worksheet 2.0 Receiving Waters

Worksheet 4.0 Pollutant Analyses Requirements
Worksheet 5.0 Toxicity Testing Requirements
Worksheet 6.0 Industrial Waste Contribution
Attachment A Core Data Form

Attachment B Plain Language Summary
Attachment C USGS Maps

Attachment D Facility Description
Attachment E Facility Flow Diagram
Attachment F Facility Map




Submission Checklist




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST

Complete and submit this checklist with the application.

APPLICANT NAME: City of Robstown
PERMIT NUMBER (If new, leave blank): WQ00010261-001
Indicate if each of the following items is included in your application.

Y N Y N
Administrative Report 1.0 0 Original USGS Map O
Administrative Report 1.1 O Affected Landowners Map O
SPIF O Landowner Disk or Labels O
Core Data Form O Buffer Zone Map O
Summary of Application (PLS) O Flow Diagram O
Public Involvement Plan Form O Site Drawing O
Technical Report 1.0 O Original Photographs O
Technical Report 1.1 O Design Calculations O
Worksheet 2.0 O Solids Management Plan O
Worksheet 2.1 O Water Balance O
Worksheet 3.0 O
Worksheet 3.1 O
Worksheet 3.2 O
Worksheet 3.3 O
Worksheet 4.0 O
Worksheet 5.0 O
Worksheet 6.0 O
Worksheet 7.0 O
For TCEQ Use Only
Segment Number ___ Coumty ______________________
Expiration Date _____________________________________ Region______________________

Permit Number ______

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 1 of 17



Domestic Administrative Report 1.0




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
ADMINISTRATIVE REPORT 1.0

For any questions about this form, please contact the Applications Review and Processing
Team at 512-239-4671.

Section 1. Application Fees (Instructions Page 26)

Indicate the amount submitted for the application fee (check only one).

Flow New/Major Amendment Renewal

<0.05 MGD $350.00 O $315.00 0
>0.05 but <0.10 MGD $550.00 O $515.00 O
>0.10 but <0.25 MGD $850.00 O $815.00 O
>0.25 but <0.50 MGD $1,250.00 O $1,215.00 O
>0.50 but <1.0 MGD $1,650.00 O $1,615.00 O
>1.0 MGD $2,050.00 O $2,015.00

Minor Amendment (for any flow) $150.00 O

Payment Information:
Mailed Check/Money Order Number: Click to enter text.
Check/Money Order Amount: Click to enter text.
Name Printed on Check: Click to enter text.
EPAY Voucher Number: Click to enter text.
Copy of Payment Voucher enclosed? Yes

Section 2. Type of Application (Instructions Page 26)

a. Check the box next to the appropriate authorization type.
Publicly Owned Domestic Wastewater
[0 Privately-Owned Domestic Wastewater

[0 Conventional Water Treatment

b. Check the box next to the appropriate facility status.
Active OO0 Inactive

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 2 of 17



c. Check the box next to the appropriate permit type.
TPDES Permit
O TLAP
[0 TPDES Permit with TLAP component
[0 Subsurface Area Drip Dispersal System (SADDS)

d. Check the box next to the appropriate application type

L1 New

O Major Amendment with Renewal O Minor Amendment with Renewal

O Major Amendment without Renewal O Minor Amendment without Renewal
Renewal without changes 0 Minor Modification of permit

e. For amendments or modifications, describe the proposed changes: Click to enter text.

f. For existing permits:
Permit Number: WQ00 10261-001
EPA LD. (TPDES only): TX 0020389

Expiration Date: 12/10/2025

Section 3. Facility Owner (Applicant) and Co-Applicant Information

(Instructions Page 26)

A. The owner of the facility must apply for the permit.
What is the Legal Name of the entity (applicant) applying for this permit?
City of Robstown

(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or in
the legal documents forming the entity.)

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at http://www15.tceg.texas.gov/crpub/

CN: 600337950

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix: Click to enter text. Last Name, First Name: Roland L. Ramos

Title: Superintendent of Utilities Credential: Click to enter text.

B. Co-applicant information. Complete this section only if another person or entity is required
to apply as a co-permittee.

What is the Legal Name of the co-applicant applying for this permit?
Click to enter text.

(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the
legal documents forming the entity.)

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 3 of 17


http://www15.tceq.texas.gov/crpub/index.cfm?fuseaction=cust.CustSearch

If the co-applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at: http://www] 5.tceq.texas.gov/crpub/
[...]
XI Renewal (Core Data Form should be submitted with the renewal form) [] other

2. Customer Reference Number (if issued)

Follow this link to search

CN 600337950

for CN or RN numbers in

3. Regulated Entity Reference Number (if issued)

Central Registry** RN 104347729

SECTION II: Customer Information

4. General Customer Information

5. Effective Date for Customer Information Updates (mm/dd/yyyy)

[] New Customer X update to Customer Information
[CIchange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

[] change in Regulated Entity Ownership

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
(SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John)

If new Customer, enter previous Customer below:

City of Robstown
7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)
77460019841 (9 digits)
938791142
746001984
11. Type of Customer: |:| Corporation |:| Individual Partnership: |:| General |:| Limited
Government: [X] City [] County [] Federal [] Local [] State [] Other [ sole Proprietorship [ other:

12. Number of Employees

[Jo-20 [21-100 [X101-250 []251-500 []501 and higher [ Yes X No

13. Independently Owned and Operated?

14. Customer Role (Proposed or Actual) — as it relates to the Regulated Entity listed on this form. Please check one of the following

TCEQ-10400 (11/22)

|:|Owner |:| Operator |z Owner & Operator D Oth
er:

[Joccupational Licensee  [] Responsible Party [ vcr/BsA Applicant

P.O.Box 71
15. Mailing
Address:

City Robstown State X ZIp 78380 ZIP+4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)
18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)

Page 1 of 3



https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/

SECTION III: Requlated Entity Information

[] New Regulated Entity

[] update to Regulated Entity Name

21. General Regulated Entity Information (if ‘New Regulated Entity” is selected, a new permit application is also required.)

X] Update to Regulated Entity Information

as Inc, LP, or LLC).

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Robstown Wastewater Treatment Plant

23. Street Address of
the Regulated Entity:

(No PO Boxes)

1250 N. Highway 77

City Robstown

State LR ZIP 78380 ZIP+4

2400

24. County

If no Street Address is provided, fields 25-28 are required.

25. Description to

Physical Location:

26. Nearest City

State

Nearest ZIP Code

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal:

28. Longitude (W) In Decimal:

Degrees

Minutes

Seconds Degrees Minutes

Seconds

27

48

2 97 39

29. Primary SIC Code

30. Secondary SIC Code

31. Primary NAICS Code

32. Secondary NAICS Code

(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)
4952 221320
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Municipal wastewate treatment

P.0.Box 71
34. Mailing
Address:

City Robstown State ™ ZIP 78380 ZIP +4 2400

35. E-Mail Address:

36. Telephone Number

37. Extension or Code 38. Fax Number (if applicable)

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

TCEQ-10400 (11/22)

Page 2 of 3




[[] bam Safety

[ pistricts

[] edwards Aquifer

[J Emissions Inventory Air

[J industrial Hazardous Waste

|:| New Source

[] Municipal Solid Waste X . [J ossF [ petroleum Storage Tank dprws
Review Air

[ sludge X] storm Water [ Title v Air [ Tires ] used oil

[ voluntary Cleanup IX] wastewater [J wastewater Agriculture [J water Rights [ other:

SECTION 1IV: Preparer Information

40. Name:

Beatriz Rivera

41. Title:

Senior Consultant

42. Telephone Number

43. Ext./Code

44. Fax Number

45. E-Mail Address

(361)235-3078

beatriz.rivera@trinityconsultants.com

SECTION V: Authorized Signature

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section Il, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: Job Title:
Name (In Print): Phone: ) -
Signature: Date:

TCEQ-10400 (11/22)

Page 3 of 3




Attachment B Plain Language Summary




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39,
Subchapter H. You may modify the template as necessary to accurately describe your facility
as long as the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how
you will control those pollutants, so that the proposed plant will not have an adverse impact
on human health or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements. After filling in the
information for your facility delete these instructions.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

Robstown City (CN600337950) operates Robstown Wastewater Treatment Plant
(RN104347729), a Domestic Water Treatment Facility. The facility is located at 1250 N.
Highway 77, in Robstown, Nueces County, Texas 78380-2400. Renewal Application. This
permit will not authorize a discharge of pollutants into water in the state.

Discharges from the facility are expected to contain CBOD, Suspended solid, E.coli. Treated
domestic water is treated by Raw wastewater is pumped by the plant lift station to the
influent structure where debris is removed by a manual bar screen prior to entering the four
aeration basins for treatment. After aeration, two clarifiers separate the wastewater into
solids and effluent. Effluent is disinfected through a chlorine contact chamber. After
dichlorination, the effluent is discharged.

TCEQ-20972 (11/08/2024) Page 1 of 6
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

Ciudad de Robstown (CN600337950) opera Robstown Planta de Tratamiento de Aguas
Domesticas. RN104347729, una Planta de Tratamiento de Aguas Domesticas. La instalacion
esta ubicada en 1250 N. Highway 77, en Robstown, Condado de Nueces, Texas 78380-2400.
Renovacion de Permiso. Este permiso no autorizara una descarga de contaminantes en el
agua en el estado.

Se espera que las descargas de la instalacion contengan CBOD, Suspended solid, E.coli.. Aguas
residuals domesticas. esta tratado por Las aguas residuales crudas son bombeadas por la
estacion de elevacion de la planta hacia la estructura de afluencia, donde los desechos se
eliminan mediante una reja manual antes de ingresar a las cuatro lagunas de aireacion para
su tratamiento. Después de la aireacion, dos clarificadores separan las aguas residuales en
solidos y efluente. El efluente se desinfecta a través de una camara de contacto con cloro.
Después de la decloracion, el efluente es descargado..

TCEQ-20972 (11/08/2024) Page 2 of 6
Wastewater Individual Permit Application, Plain Language Template



Attachment C USGS Maps




Attachment D Facility Description




Attachment D

Facility Description

The existing 2.5 MGD plant utilizes an extended aeration mode of the activated sludge process for
treatment. Raw wastewater is pumped by the plant lift station to the influent structure where debris
is removed by a manual bar screen prior to entering the four aeration basins for treatment. After
aeration, two clarifiers separate the wastewater into solids and effluent. Effluent is disinfected
through a chlorine contact chamber. After dechlorination, the effluent is discharged to an unnamed
ditch via a 24-inch diameter pipe. Solids from the clarifiers are returned to the aeration basin or
wasted to the aerobic digester. From the digester, the sludge is pumped to the drying beds.
Dewatered sludge from the drying beds is ultimately disposed of at a landfill. Sludge is also dried in a

30-yard roll-off dewatering box. Sludge placed into this box is sent to a sludge processing facility.

The final phase of the 3.0 MGD plant will also utilize extended aeration as part of the activated
sludge process. An additional aeration basin will be added under this phase for a total of five basins.

All other aspects of the treatment system will be the same.

The plant is currently at approximately 60% of its design capacity. There is a potential for
significant growth and development in the areas around and in Robstown. The potential for

growth in service is such that the future phase needs to be retained in the permit.

Treatment Units and Dimensions

Aeration Basins (Nos. 1,2, and 3) | 22.67’ x 90.67’ x 14.42’ (each)
Aeration Basin (No. 4) 28’ x 70’ x 16.25’
Aeration Basin (No. 5) — Proposed | 28’ x 70’ x 16.25’
Clarifier No. 1 80’ dia. x 14’ depth
Clarifier No. 2 58’ dia. x 13’ depth
Aerobic Digester 85’ dia. x 27.16’ depth
Sludge Drying Beds (9) 40 x 97

Sludge Drying Beds (7) 40’ x 85’

Sludge Dewatering Box 23’ x 8.5 x 6’ height
Chlorine Contact Chamber 16’ x50’ 7.5’
Dechlorination Chamber 6’ dia. X 6.5 depth




Attachment E Facility Flow Diagram




FROM DRYING
BEDS

VN

e SLUDGE

DISPOSAL

TO DRYING BEDS ANDVOR
SLUDGE DEWATERING BOX

N \ _
DIGEST - | WASTE SLUDGE
—=—| DIGESTER |-
DUMDSL\ /I \ B 0.12MGD
- RLA.S.
- T0ME0 ]
1.
(=]
;
=T,
=
1.8
L
[+
=
o e,
1.8 - -
3 R N
H ™ /
8 MIXED LICUCR | CLARIFIER | [ o i
- 1.224 MGD aDEMGD | Me.2 ] aIF_dDG: CLARIFIER
\ EiE 156 MGD No.
BAR Y = \ “ry, PUMPS \
SCREEN A—EE'L'ON 1 — ;Q?% /
il R o
0.12 MGD &
— L L r"j
] g MIXED LIQUOR
AERATION RN ImEMGD
No.3 H&_
- 1.224 MGD AIR LIFTS
RAW
L
AERATION -
No.2
i} CLARIFIER |
- 1224 MGD 20 MGD
AERATION o
Mo
= 1324 MGD
T
NOT IN USE CHLORINE
CONTACT
B = DECHLORINATION

/

FLOW
MEASURE

N4

L —

3.0 MGD
TREATED EFFLUENT

CITY OF ROBSTOWN
WASTEWATER TREATMENT
PLANT
ROBSTOWN, TEXAS

ATTACHMENT E- FLOW SCHEMATIC DIAGRAM

EXISTING SYSTEM

DATE:
12/29/2023

PREPARED
BY:

Beatriz Rivera

Trinity

Consultant

S

L.




Attachment F Facility Map




FROM DRYING
BEDS

VN

e SLUDGE

DISPOSAL

TO DRYING BEDS ANDVOR
SLUDGE DEWATERING BOX

N \ _
DIGEST - | WASTE SLUDGE
—=—| DIGESTER |-
DUMDSL\ /I \ B 0.12MGD
- RLA.S.
- T0ME0 ]
1.
(=]
;
=T,
=
1.8
L
[+
=
o e,
1.8 - -
3 R N
H ™ /
8 MIXED LICUCR | CLARIFIER | [ o i
- 1.224 MGD aDEMGD | Me.2 ] aIF_dDG: CLARIFIER
\ EiE 156 MGD No.
BAR Y = \ “ry, PUMPS \
SCREEN A—EE'L'ON 1 — ;Q?% /
il R o
0.12 MGD &
— L L r"j
] g MIXED LIQUOR
AERATION RN ImEMGD
No.3 H&_
- 1.224 MGD AIR LIFTS
RAW
L
AERATION -
No.2
i} CLARIFIER |
- 1224 MGD 20 MGD
AERATION o
Mo
= 1324 MGD
T
NOT IN USE CHLORINE
CONTACT
B = DECHLORINATION

/

FLOW
MEASURE

N4

L —

3.0 MGD
TREATED EFFLUENT

CITY OF ROBSTOWN
WASTEWATER TREATMENT
PLANT
ROBSTOWN, TEXAS

ATTACHMENT E- FLOW SCHEMATIC DIAGRAM

EXISTING SYSTEM

DATE:
12/29/2023

PREPARED
BY:

Beatriz Rivera

Trinity

Consultant

S

L.




Not applicable



FROM DRYING
BEDS

VN

e SLUDGE

DISPOSAL

TO DRYING BEDS ANDVOR
SLUDGE DEWATERING BOX

N \ _
DIGEST - | WASTE SLUDGE
—=—| DIGESTER |-
DUMDSL\ /I \ B 0.12MGD
- RLA.S.
- T0ME0 ]
1.
(=]
;
=T,
=
1.8
L
[+
=
o e,
1.8 - -
3 R N
H ™ /
8 MIXED LICUCR | CLARIFIER | [ o i
- 1.224 MGD aDEMGD | Me.2 ] aIF_dDG: CLARIFIER
\ EiE 156 MGD No.
BAR Y = \ “ry, PUMPS \
SCREEN A—EE'L'ON 1 — ;Q?% /
il R o
0.12 MGD &
— L L r"j
] g MIXED LIQUOR
AERATION RN ImEMGD
No.3 H&_
- 1.224 MGD AIR LIFTS
RAW
L
AERATION -
No.2
i} CLARIFIER |
- 1224 MGD 20 MGD
AERATION o
Mo
= 1324 MGD
T
NOT IN USE CHLORINE
CONTACT
B = DECHLORINATION

/

FLOW
MEASURE

N4

L —

3.0 MGD
TREATED EFFLUENT

CITY OF ROBSTOWN
WASTEWATER TREATMENT
PLANT
ROBSTOWN, TEXAS

ATTACHMENT E- FLOW SCHEMATIC DIAGRAM

EXISTING SYSTEM

DATE:
12/29/2023

PREPARED
BY:

Beatriz Rivera

Trinity

Consultant

S

L.




TPDES 2025\Facility Map.dwg

File: C:\_AD\ACCDocs\sitemaplic\Projects\Project Files\City of Robst:

SLUDGE
DEWATERING BOX —\

A—& \ —0-
APPROX. 2.25 ACRES H 0 . = H 0 =
OUTSIDE OF FENCE
DRYING | DRYING | DRYING )\ DRYING | DRYING | DRYING | DRYING
BED BED BED BED BED BED BED
9
o
TSGAS METER
( N\
SUPERMATOR
@ o DRYING —
c PARKING ( ELEC. BOX  \a v BED ———————
2, STATIO
Y APPROX. 5.59 ACRES PUMP
(5} INSIDE OF FENCE - g DRYING ——
O/,O / BED ———
g2
A
7‘%\ @ BLOWERS DRYING ——————
Ie) STORAGE u . BED ————————
) I
(s
5 R S . JUNCTION
z z =z = BOX 0 DRYING —
(%))
NOT IN USE é g g g BED c——
[ AEAERE
E = = = O DRYING ———
| | o é é é BED
| Y| ¥ |y \
T |
| DECHLORINATION
OUTFALL 001 3k——— =X\ —\-——-o— WELL q—BLOWERS g DF;E'SG R
I STORAGE
S02
STORAGE CHLORINE g DRYING ———
STORAGE 80 BED —/———————
CHEMICAY ZZ=
STORAGE | Z5
ES o DRYING ——
=@ BED
=
PIPES DRYING ———
O “Bep
Y ———————

LEGEND

TF
OUTFALL 00T, ouTFALL LOCATION

—o—o——o— FENCE

HHHHHHHHHHHHH RAILROAD

0 80
[ E— S—

SCALE IN FEET

CITY OF ROBSTOWN
WQ00010261-001
1250 NORTH US HIGHWAY 77TH, ROBSTOWN, TEXAS

FACILITY MAP

ATTACHMENT G

DRAWN BY: L WILSON [ SCALE:

PROJ. NO. TPDES 2025

CHECKED BY:  BRIVERA See bar scale

FILE NO. Facility Map.dwg

APPROVED BY: B RIVERA|DATE PRINTED:
DATE: August 2025

1800 West Loop S

Trinity 4, &5

Consultants Ph. 713-552-1371

9737 Great Hills Trail
Suite 340

Austin, Texas 78759
Ph. 512-349-5800




Candice Calhoun

From:
Sent:
To:

Cc:
Subject:

Good morning,

Beatriz Rivera <beatriz.rivera@trinityconsultants.com>
Wednesday, September 17, 2025 9:27 AM

Candice Calhoun

roland@robstownutilites.com; Steve Mungia

City of Robstown Renewal Application for WQ0010261001.

On behalf of the City of Robstown, we would like to withdraw the new permit application (Proposed Permit No.